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FIEEA RKEHE TR AR A A

Applicant ~ DONGNAN ELECTRONICS CO.,LTD

W AR RELIT KX S-LR28s s

Address NO.288 WEIQI RD, YUEQING ECONOMIC DEVELOPMENT ZONE,

PATF WK i B e A5 R R R B 4R R IR R
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

FE A FR BRLL

Sample Name aluminium wire

FEa 5 LY

Part No. LY

FE SR FL 2019.10.12

Sample Received Date Oct. 12, 2019

FE i ker i 5 1 2019.10.12-2019.10.16

Testing Period Oct. 12, 2019 to Oct. 16, 2019

oI EE sk MRIEZE P ER, KPR A I ET (Pb), 4% (Cd), “k (He), 75k (Cr(VI)) ik
A7

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(V1)) in the submitted sample(s).

oL 45 A U 45 SR HZ W F L.

Test Method/Test Result(s) Please refer to the following page(s).

Reviewed by

H
Date

2019.10.16

No. R262625003
TR BRI 2 22 BT 22 T8 DR A X A A T Kk

Hotline;400-6788-333  www.cti-cert.com  E-mail:info

cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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£k Conclusion

A RiEbnE/ T84 4R
Tested Sample According to standard/directive Result
BRAZHE Wk BIROHS 164-2011/65/EU K HABIT 154 (EU) e
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS

(EU) 2015/863

F*hhhhkhkhhkhkkhkhkhkkhkhkhrikhirrrrihrhhkhkhkhkhkkhdhhkhhikiirrhhrhhkirhhkhhkhkhkhkhihihiirrrhhhhhhkhhkhhkhhihhiiiiiiiiiiixkx

P54 AR &5 536 2 BR B RoHS$64-2011/65/FU K HABITH54 (BU) 2015/863 %K (I BR1E -

PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment
(EVU) 2015/863.

cti-cert.com  E-mail:inf Complaint call:075!
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KK YE Test Method
_— NN MR {3 52
AT H W77 Measaren
Test Item(s) Test Method Equipment(s)
o IEC 62321-5:2013 ICP-OES
Lead(Pb)
& IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
X IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
aV/IX: IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium(Cr(V1))
KMZE R Test Result(s)
WRATTE Tested Item(s) #Z R Result 5 AR R IIE{E
MDL Limit
5 Lead(Pb) N.D. 2 mg/kg 1000 mg/kg
% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg
7k Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg
75 Hexavalent Chromium(Cr(VI1)) N.D. Y 0.10 pg/cm? 1000 mg/kg
(LOQ)

B /B R

Sample/Part Description

RAGCS)R
Silver-white metal

-LOQ = EEIR, NrEHE R 50.10 pg/cm=
NS /NT0.10 pglemZ B SRR H N4

#ZVE: TR, R, RZHERCTEER.
-N.D. = KAt CUhTI7EAe H IR EE & FR)
-mg/kg =ppm= HHHZ
-1000 mg/kg = 0.1%

Remark:

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm=

-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The coating is

considered a non-Cr(V1) based coating.
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KMFARE Test Process

1. &b, HECD
Lead(Pb), Cadmium(Cd)

PrE{Sm T EealN oA R
Weigh sample and place it ™
it1a wessel

— HERE

Cigest the sammple

A dd digesti on reagent

W A/

3. A& (Cr (VD))
Hexavalent Chromium(Cr(V1))

Hd & Wl

Take a portion of [——

the sample

Rt = AR n
RIFiEabE e FRIE
Doy A shingy Residue
Alkali Fusions iTiEE
FAI ;Zf* F?ES EEFATET Acid Dissolution Filtration
Analyzedty [ Makeup with
[CP-OFS deionized water ——
TETR
Solution
2. 7k (Hg)
Mercury(Hg)

e =] B == B ol PO SR Eg 1 =R ]
PR ST R R S 2R T . TE SR SRR SRR
Weigh sanmpleand placeitina —] Add digestion reagent j Drigest satrgle in 11 o osamesre
i crowave digest on wessel digestion owrern

: Fezsidue
A1kA11 Fus o ot
R ) i

,EHICF— DES EEFIEEE Acid Dhissolution Filtration

s34 | Make up with
Analyzed by da oized water

ICP-COES SEE
Solution

P KA
(FEATEFR: ¥k A F=1cm?: 1mL)
Extraction with boiling water
(The ratio of sample area to boiling water
volume is 1 em?to 1 mL)

oI B 2 B
I Filter and remove

the sample

F UV-Vis 47 ¥

Analyzed by UV-Vig

|

P AR A i

Add test solution

VT pH
Adjust the pH value

of the solution

U dw
7 vl
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Fan B A

Photo(s) of the sample(s)

U7 B

***;j:&%:%;ﬁ***
*** End of report ***
74 B Statement:
1 R T NBE 7 B & LR s = oAk
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MEELREAE S EE R R, HEE N S BT, CTIRIZSEH S
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;
3. AR A G RAUK B2 AL A7 5T 5
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4. RECTIBMHFRE, M EHIARE;
Without written approval of CTI, this report can’t be reproduced except in full;
5. kR E SN R SN ER ER, Db O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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